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This report is valid only to the test items for the sample described above.
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After testing, the remnants will be conserved for one month, it will not be responsible behind the
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The statements relating to “Applicant™, “Sample Taker”, “Sample Name™ and “Sample
Description™ are provided by the entrusted side. entrusted side.
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Fees for returning the remnants should be paid by the applicant.
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